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PARTS NAME:




TRISE M+t PAGE 2 OF 38
FHEaf | R 1
PARTS NAME: | BRACKET I
SN. PART 0. DESCRIPTION DESCRIPTION Qv REVARES
5BEE  |[RAES AR (R B4R %8 i
1 [F15-01010305-3 FHTE JACKET, LOCKED HANDLE )
) |TBIS-01010317 PRFRELE TENSION SPRING 1
3o |TRIS-01010315 AEREFRAL LOCKED HANDLE ASSY 1
4 [F15-01010104 HH A WASHER, WAVE )
5 |TE15-01010004 R s 24T SCREW, PROLATE HEXAGON )
6 |TE15-01010314 {4t 2 PLATE, TILT STOPPER )
7 [TBL15-01010316 HETHSEH SHAFT, LOCKED HANDLE 1
g [TR15-01010201 TS T BRACKET, RIGHT 1
9 |6B/T6184-Ms6 SRR A5 RN LOCKING NUT Mo P
10 [6B/197.1-6 THES WASHER 6 3
11 (GB/T879.1-M12x1. 25 AR dhthr 4t AN 25 {LOCKING NUT MI2x1. 25 |
12 [TE15-01010007 TAE R PLATE |
13 |cB/T6170-6 BN NUT M6 1
14 |6B/T848-6 NG WASHER 6 1
15 [F15-01010102 xR R CLAMP SCREW )
16 |F25-01010102 HER & B CLAMP SHIPBOARD HANDLE )
17 [F4-01010005 R EEFReT RIVET, CLAMP HANDLE )
18 [F4-01010003 tx REA CLAMP PLATE )
19 [F15-01010006 HhEE TUBE, BOLT |
20 |1B/19740. 1-M6 B A WA OILER CUP Mg 3
2 |TELS-01010003 KRB BIG WASHER )
22 {185-01010003 EWNEN TIGHTWIRE, EARTHING 1
23 |6B/T823-M6x8 7ML B ATM6x8 SCREW, PAN HEAD Mox8 1
24 |TB15-01010001 Btz BOLT BUSHING )
25 [TRIS-01010301 ST ROTARY BRACKET |
26 (13601010325 YEuE LOCKING SPRING 1
27 |6B/197.1-8 THES WASHER 8 1
28 (136-01010326 AR JACKET 1
29 |cB/T5783-M8x25 18X 25 BOLT M8x25 1
30 |TEIS-01010318 HEFRATE WASHER, LOCKED HANDLE 1
31 (6B/T896-9 FrofEs CIRCLIP 9 1
3 (TRIS-01010304 AT R4 SHAFT, PULL ROD |
33 (TEL5-01010303 SIRIEIA PULL ROD, INNER FRAVE |
34 |TELS-01010302 LR BRACKET, PULL ROD 1
35 {TE15-01010006 RARTFRA% TORSION SPRING 1
36 [TE15-01010005 RARALFH HANDLE, LIMITATIVE ASSY 1
3 |6B/1896-5 FrogEs CIRCLIP S 3
38 |TE15-01010305 BRFRA R ROD, LOCKED HANDLE 1
39 |TRIS-01010101 ERBAE BRACKET, LEFT |
40 |TE15-01010002 KRk LONG BOLT 1
41 |TELS-01010309 Lt SHART, INNER FRAME 1
42 |TE15-01010311 SR SHAFT, OUTER FRAME 1
43 |TE15-01010312 TERAR SUPPORT ASSY 1




TRISE M+t PAGE 3 OF 38
FAELT | #E1
PARTS NAME: | BRACKET I
SN, PART 0. DESCRIPTION DESCRIPTION QT RENARKS
2BEH  |R44S AR (R B4R %8 i
44 [TRIS-01010313 NpBLp SPRING, OUTER FRAME 1
45 |B/T5783-M6x8 7 f A M6x8 BOLT Méxs 1
46 |TE1S-01010307 SRR OUTER FRAME, LOCKED HANDLE | 1
41 [TRIS-01010310 NRAE BUSHING, OUTER FRANE 1
48 |TE15-01010306 AR % SPRING, INNER FRAME )
49 |TE1S-01010308 HEFRNEAH INNER FRAME ASSY 1
S50 |F1S-01010402 EHuE CONICAL SPRING 1
SU |6B/T5782-M6x143 7 f EeMox 145 BOLT M6x145 1
53 [F4-01050003 WRELH N0G, PREVENTED UNLOCK 1
53 |6B/1879. 1-93x8 BIME 48 PIN #3X8 1
4 F15-01010400 R AL LIMITATIVE ROD ASSY |
55 |TE15-01010200 S fin. ik CLAMP BRACKET ASSY (RICHT) | 1
56 |TE15-01010100 ExRERRAMH CLAMP BRACKET ASSY (LEFT) | 1
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TRISE /=54 PAGE 5 OF 3
ML | #E
PARTS NAME: | BRACKET II
SN, PART 0. DESCRIPTION DESCRIPTION RENARKS
5BEE  |[RAES AR (R B4R %8 i
1 [TE15-01020001 BiAR BRACKET, STEERING 1
1 [6B/TS783-M6x25 R N6x2S BOLT M6x25 7
3 |6B/T97. 1-6 T4REo WASHER 6 7
4 |TE15-02000006 WEBMIE SEAL, ABSORBER |
5 |oB/197.1-8 TA4ES WASHER § )
6 |TE15-02000100 EERE B ABSORBER ASSY )
7 [TE15-02000008 e RUBBER GASKET )
§  [TE15-02000007 REBLE WASHER, ABSORBER p
9 |6B/T889. 2-M8 ELBRMARG LA (LOCKING NUT I8 P
10 |TE15-02000010 WE B RUBBER CAP, ABSORBER )
11 [HT2. 5x60 R J #LHHTL. $x60 TIE, NYLON 2
12 [F15-00000006 T4 96x8 PIN @6x8 )
13 |TE15-02000009 P B Vx5 BOLT }8x105 )
14 |TE15-01020002 B R SHAFT, STEER BRACKET 1
15 [TR15-01000001 ETRAE WASHER, ROTARY BRACKET 1
16 |TE15-01000002 RETR LA UPPER WASHER, ROTARY BRACKET | 1
17 [TEL5-01000003 4B LOCKING BLOCK 1
18 |TE15-01000004 RETETAHE LOWER BUSH, ROTARY BRACKET | 1
19 [cB/T3452. 1-930x2.4 |0 @39x2.4 0-RING $39x2. 4 1
20 |TE15-01000008 REXRETAE LOWER WASHER, ROTARY BRACKET| 1
20 |TEL5-00000002 ERESIT SHELL, ABSORBER (RIGHT) 1
22 |T15-00000006 EHBER ABSORBER (LEFT & RIGHT) !
23 |6B/T5782-M8x85 oYk yialliel BOLT N8x8s )
24 |GB/T5782-M8xS5 A EAMSS BOLT M8x85 1
25 |TE15-00000003 HHRE® ABSORBER (FRONT) 1
26 |TELS-00000001 ERES SHELL, ABSORBER (LEFT) !
27 |GB/T6170-M8 ~AZEI NUT 8 3
28 |TE15-02000011 W% WIRE, LEAD 1

~~
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GB/T820-M6x12

TFE R LB AM6x1)

SCREW Mox12
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FaAT | BRA4

PARTS NAME: | STEERING
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TRISE/EF PAGE 7 OF 3
FREAT | BEZ%
PARTS NAME: STEERING
SN, PART 0. DESCRIPTION DESCRIPTION Qv REVTARRS
5BEE  |[RAES AR (R B4R %8 i

1 |T15-01020100 Nk THROTTLE CABLE ASSY )
2 [120-01000011 g WASHER )
3 {T20-01000010 W AE WASHER, WAVE 1
4 |TE15-01000005 FHitE BUSH, HANDLE |
S |TE15-01030001 BRFH HANDLE STEERING 1
6 |120-01000012 Besk s SPRING, HANDLE STEERING 1
7 [TEI5-01000006 FHAREE BUSH !
§  [TEL5-01000007 EF kL COVER, HANDLE STEERING 1
9 [6B/197.1-8 THES WASHER 8 )
10 |6B/T5783-M8x30 A AER M8x30 BOLT M8x30 1
11 |6B/T5782-48x55 NAER N8xSS BOLT 8x55 1
12 |TB15-01030002 FAIH LEVER, THROTTLE |
13 |cB/T6170-6 oy ki NUT M6 1
14 [TE15-01030003 EREES FRICTION 1
15 [F4-01090200 B e BOLT, FRICTION ADIUSTING 1
16 |6B/T91-61. 6x12 Fro4e1. 6x12 PIN, @1. 6x12 1
17 [115-01020301 B IR E RUBBER, HANDLE 1
18 |115-0102030 BRFAENE GRIP, STEERING HANDLE 1
19 |6B/T820-M5x25 A A LA SCREW |
200 [115-01020300 B FREA B STEERING HANDLE ASSY 1
M {T15-01020303 TS INDICATOR THROTTLE 1
22 |6B/1827-92x5 e Tl S RIVET @2x3 1
23 |GB/T848-10 NEEL SMALL WASHER 10 p
24 |P4-01090007 SPRING, COMPRESSION 1

1




PAGE § OF 38

TELSE 4 i

KERERHK

UPPER CASING

AL

PARTS NAME:




TRISE M+ PAGE 9 OF 3
FAMLI | ALEEEA
PARTS NAME: | UPPER CASING
SN, PART M. DESCRIPTTON DESCRIPTION QT RENIARES
5BEE  |[RAES AR (R B4R %8 i

I | 6B/15783-46x30 A A ER6x30 BOLT M6x30 )
) TE15-02000015 HH AR NOZLLE, PLASTIC 1
3 F15-00000006 R4 06x1) PIN ¢6x12 4
4| 6B/197. 16 T4ES WASHER 6 10
S | TELS-02010001 HAHEE SEAT, OUTLET MANIFOLD 1
6 | TB15-02010002 HAFETHL GASKET, OUTLET MANIFOLD |
7 TE15-02010003 #4558 OUTLET MANIFOLD 1
8 (B/T5783-M6x20 A E#M6x20 BOLT M6x20 6
9 | 6B/T5783-M6x25 A AERN6x2S BOLT M6x25 4
10 [ TRLS=02000005 5 L UPPER PARTITION, OUTLET MANIFOLD| 1
1T | TRLS=02000004 BAH It RUBBER GASKET, OUTLET MANIFOLD | 1
12 TE15-02000003 A TRKR LOVER PARTITION, OUTLET MANTFOLD| 1
13 | TELS-02000012 BB I GASKET 1
14 [ TE15-02000001L KEEEEK() CASING, UPPER (L) !

TB15-020000018 KEEEBEK() CASING, UPPER (5) 1
15 |6B/197.1-8 T4ES WASHER § 6
16 [6B/T5782-8x50 oVt el BOLT 18x50 6
17 |TE15-02000002 By STOPPER, RUBBER 1
18 |TE15-02000016 Bt e BUSHING, DRIVE SHAFT 1
19 TE15-02000017 wERRE SHEATH 1
20 [GB/1893.1-30 AR A4 30 CIRCLIP 30 1
0 |TEIS-00000001-1 | K LEEHEY PLUG, UPPER CASTING 1
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AL

KE

PARTS NAME:

BOTTOM COWLING

1

SN PART 0. DESCRIPTION DESCRIPTION QT RENARKS
SBEH  |[RAES AR EBARER e Lt
1 [6B/T5783-46x25 A M6xDS BOLT M6x23 1
2 |TE15-03000010 VECEES] LOCKING HANDLE, TOP COVLING | 1
3 [F15-05000022 MEHEFMEANE BUSH )
4 [F15-05000023 KP4 WASHER, WAVE |
S |TEL5-03000011 TMEH S5 LOCKING HOOK ASSY, TOP CONLING | 1
6 |6B/T6170-M6 ~AE NG NUT M6 1
7 [TE15-03000012 HEpRE SPRING, LOCKING HOOK 1
8§ [cB/T5783-Mex16 g N6x16 BOLT Méx16 1
9 |F25-03000019 HERAH BRACKET ASSY, TENSIONAL SPRING| 1
10 {6B/T5783-M6x16 A B M6x16 BOLT M6x16 4
11 (68/T97.1-6 T4REo WASHER 6 1
12 {T20-04000008 HINEF2 JACKET, CABLE 1
13 |TE15-03000001 KE BOTTOM COWLING 1
14 |F15-05000009 B A% VATER NIPPLE, PLASTIC |
15 [TE15-00000004 EETHE SEAL, BUTTOM COWLING 1
16 [TE15-03000002 PUELE it JACKET, GEAR SHIFT LEVER 1
17 [F4-01090401 B | A% STOPER, HANG ROPE ASSY 1
18 |T15-01020003 REF X4 ENGINE STOP SWITCH ASSY !




TELS ¢ A

PAGE 11 OF 38

B

EH RS
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T15-04030006

Wi %

TORSIONAL SPRING

TRISE i PAGE 12 OF 3¢
FHHAR: | BHES
PARTS NAME: | CONTROL SYSTEM
SN PART 0. DESCRIPTION DESCRIPTION QT RENARKS
5BEE  |[RAES AR (R B4R %8 4t

1 [TB15-03000004 THER HANDLE, GEAR SHIFT 1
2 |B/T6172. 1-M6 7~ i H Mo THIN NUT M6 1
3 [F15-05000035 ERER COLUMNAR NUT 1
4 |oB/T845-ST4. 2x20 | TFAEA K EBEATSTA. 2x20 [SCREV ST4. 2x20 )
S [TEI5-03000007 THFEE LEVER, SHIFT ROD 1
6 |TE15-03000003 FHERT ROD, GEAR SHIFT 1
7 [6B/197.1-6 T4REo WASHER 6 5
§  [TB15-03000006 A A BRACKET, SHIFT ROD 1
9 |6B/T5783-M6x25 oYk Lial2eN BOLT M6x25 1
10 |TE15-03000008 Bi¥%ER SUPPORT SPRING 1
11 |6B/T5783-M6x16 A RMEx16 BOLT M6x16 1
12 [TE15-03000005 L YL LEVER, SHIFT ROD |
13 [F15-07000016 WITHE B JOINT, ACCELEROGRAPH CONTROL | 3
14 [115-04000019 o B LINK, DETENT 1
15 {T15-04000021 HpEa s TORSIONAL SPRING, DETENT 1
16 [T15-04000020 o B EED ROCKER"B", DETENT 1
17 [T15-04000022 |7 % TUBE, DETENT 1
18 |GB/T5783-M6x20 7~ HMox20 BOLT M6x20 1
19 |T15-04000800 Mo BNz at DETENT TIGHTWIRE ASSY !
20 [6B/T5782-M6x65 7 R M6x6S BOLT M6x65 |
2 |6B/T5783-M6x12 ~ g Nox12 BOLT M6x12 1
20 |T15-04030001 TR BE R FIXATION PLATE, ACCELEROGRAPH| 1
23 |T15-04030003 TR BAE TUBE, ACCELEROGRAPH 1
4 (T15-04030004 HIEHEE AR PULLEY, DRIVE 1
25 [TR15-05020001 ke b PULLEY, PASSIVITY 1
26 |T15-04000014 T AR LINK, ACCELEROGRAPH CONTROL | 1

|




TBIS R4 it PAGE 13 OF 38

FREAT | ATHERK & BaH44 1

PARTS NAME: | LOVER CASING & DRIVE I




TRISE i PAGE 14 OF 38
FAML | ATEEFRK & BiZ4
PARTS NAME: | LOVER CASING & DRIVE I
SN. PART NO. DESCRIPTION DESCRIPTION (1Y REMARKS
5BEE  |[RAES AR (R B4R %8 i
I [CB/T845-ST4. 2x12 | T7EAEA L HAEATST4. 2x10 SCREW ST4. 2x12 P
2 [TB15-04000014 HH 2 COVER, PLASTIC 1
3 |TEI5-04000013 KETEHE SEAL |
4 |6B/T5782-Mx43 7~ B RMEx4S BOLT M6x45 4
5 |6B/T97.1-6 T4Eo WASHER 6 7
6 |TEL5-04000015 KR7ER FIXED PLATE, WATER PUNP )
7 [TB15-04000012 KERAK WATER PUMP HOUSING 1
§  [TE15-04000011 KEN R INNER SHELL, VATER PUMP 1
9 [TEL5-04000200 KERH IMPELLER 1
10 |TE15-04000007 NERE R GASKET, WATER PUMP )
11 [TE15-04000009 MR OUTER PLATE 1
12 [TE15-04000008 HHER COVER, 0IL SEAL |
13 [TE15-04000300L Bttt DRIVE SHAFT ASSY (L) 1 L
TE15-040003008 Rapsda e DRIVE SHAFT ASSY(S) 1 S
14 [F15-06000013 Sk WOODRUFF KBY 1
15 [F15-06020003 15 5 4 4205306 0IL SEAL, DRIVE SHAFT P
16 [F15-06020002 CRERRRZ BEARING |
17 [F15-00000006 A4 06x1) PIN, 96x1 )
18 |TB15-04010000 Bahim A DRIVE SHAFT SEAT ASSY |
19 |TE15-04000002 KREES BUSHING, NYLON 1
20 |NSK F1420 A4 AF1420 BEARING F1420 1
2 [TELS-04010002 B3 5 i GASKET 1
22 [F25-04000007 R4 04x10 PIN, 4x10 1
23 [TB15-04010004 HAKE B SEAL, WATER TUBE |
24 |TE15-04010003 H#AKED TATER TUBE 'B" 1
25 |TELS-04010005 HAKE M PLATE, WATER TUBE 1
26 |6B/T5783-Mbx10 7~ AERNEx10 BOLT M6x10 |
27 |TR15-04000003 KERKE VATER SEAL 1
28 |oB/T845-ST4. 8x10 TR A LB BEATST4. 8x10  [SCREW ST4. 8x10 1
29 [TE15-04000006 HHER BRACKET, PLASTIC 1
30 |TEI5-04000004 EU TS SHEATH, WAVE 1
31 {TE15-04000100L b etstn Lk SHIFT ROD ASSY (L) 1 L
TE15-04000100S S L SHIFT ROD ASSY (5) ! S
30 (GB/T879.4-02.5x10  |RH|BMEEASL 5x10 IN @2, 5x10 1
33 |F4-03000023 iREIN:E S PLUG, HOLE 01L 3
34 [F4-03000024 E%%%%%ﬁﬁ GASKET 3
35 [TE13-04000001 KTEEEK LOVER CASING 1
36 [F15-06000010-1 EASEREE A (60 10m)  |SHIN(t: 0. 10mm) 1
F15-06000010-2 EREBERR (60, 12m)  {SHIM(t: 0. 12mm)
F15-06000010-3 EAEHAR R (60, 15m)  {SHIM(t: 0. 15am)
F15-06000010-4 ERERER K (t:0. 18m) SHIM(t 0. 18mm)
F15-06000010-5 ERESERE (0. 30m)  [SHIM(t: 0. 30m)
F15-06000010-6 EASERAB A (60, 40m)  |SHIN(t: 0. 40m)




 TBUSEfFM PAGE 15 OF 38
FHMER | ATREAL & Da44 1
PARTS NAME: | LOWER CASING & DRIVE I
SN. PART NO. DESCRIPTION DESCRIPTION (1Y REMARKS
5BEE  |[RAES AR (R B4R %8 4t
F15-06000010-7 ERERAB R (t:0.50m)  |SHIM(t: 0. 50m)
37 [NSK-HR30205 [ Rt 4 7% 30205 BEARING 30205 1
3% |F15-06010000 NEEn ks FORVARD GEAR ASSY 1
39 [F15-06070004 BLBH PIN, CLUTCH 1
40 |F15-06070003 \WELE CLUTCH, DOG 1
41 [F15-06070005 BLBEN RING, CLUTCH 1
42 [F15-06070006 THEE PLUNGER, SHIFT !
43 [F15-06070002 i SPRING, CLUTCH 1
44 [F15-06070001 Wikt SHAFT, PROPELLER 1
45 F15-06070007 ClEv s VASHER, REVERSE GEAR |
46 |F15-06080005 Bl g GERA, REVERSE |
7 |F15-06080006-1 BREBERE (0. 10m)  (SHIN(t: 0. 10m) !
F15-06080006-2 EREBIEBE (t:0.20m)  |SHIM(t: 0. 20mm)
F15-06080006-3 BREBERE (t:0.30m)  |SHIM(t: 0. 30m)
F15-06080006-4 BREBIEBE (t:0.40m)  |SHIN(t: 0. 40m)
F15-06080006-5 EAERARE (t:0.50m)  |SHIN(t: 0. 50m)
48 |6B/T276-6005 R R A6005 BEARING 6003 1
49 |GB/T5783-M6x20 A EAN6x20 BOLT M6x20 )
S0 |F15-06080002 ATRERBREIFEA 0-RING'A" 1
S |F15-06080003 KTRERAREYES 0-RING"B" !
2 |P15-06080001 KTRERKE COVER, LOVER CASING 1
53 [NSK F1712 B AR BEARING F1712 1
4 [F15-06080004 Y32 B3 1 T3 0x6 0IL SEAL )
55 [F15-06080000 ATEEAKEAME COVER ASSY, LOVER CASING 1
56 |F15-06000020-1 TEHASBK WASHER, PLATE 1
ST |TE15-04000018 MEB B WASHER, PINION 1
8 [F15-06000009-1 MEBERE (t:1.132%)  |SHIN, PINION(t: 1. 13m) 1
F15-06000009-2 MEBSRE (6 1L20ZX)  [SHIM, PINION(t: 1. 20nm) 1
59 |F15-06000011 M PINION 1
60 [F15-06000012 M B NUT, PINION 1
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ATRERK & HHR5 !

PARTS NAME:

LOWER CASING & DRIVE II

15

SN PART N0, DESCRIPTION DESCRIPTION q REIIARES
5BER |EHGT FHAH(HX) FHEAH(EX) HE ki

1 |TB15-02000013 KERHE RUBBER SEAL, VATER TUBE 1
2 |TE15-02000014L HAE WATER TUBE (L) 1

TE15-02000014S HAE WATER TUBE(S) 1
3 |TE15-04000016 K VATER INVELOP |
4 |TE15-04000017 KERH PLATE, SEAL |
S [F15-00000006 EALAP6X1) PIN @612 2
6 |GB/197.1-8 THES WASHER 8 4
7 |6B/T5783-M8X35 7 RAMBY3S BOLT 8X33 4
8 [TE15-04000022 #xo WATER INLET 1
9 |GB/T818-5X12 +F KBTI SCREW M5X12 |
10 [GB/T5783-M6X20 RGN0 BOLT M6X20 |
11 |GB/T97. 1-6 T4REo WASHER 6 |
12 |GB/T861. 1-6 NH E 2B WASHER, LOCKING 6 |
13 [TE15-04000021 NG ANODE 1
14 [F15-06000015 Bl ik CUSHION, PROPELLER 1
15 (TE15-04020000 B Rt PROPELLER ASSY 1
16 {GB/T96-10 A#E 10 BIG WASHER 10 |
17 [F15-06000016 Fr i NUT, HEXAGON |
18 |GB/T91-2. 5X20 Fro4 ¢2.51000 COTTER PIN @2. 5X20 |
19 [TE15-04000000L KTEEAME (L) LOVER CASING ASSY (L) 1

TE15-040000008 KTREAHN (S) LOWER CASING ASSY(S) 1

PAGE 16 OF 38
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Rtk | A1
PARTS NAME: | ELECTRICAL 1

10
™ O

SR T e A

RRNGENCEE D [

\\\Qh\i &\E \\\J\/ \\/GX\\K/\‘V/

P N 9 )/
AN ) R I il
ﬂ\\\\‘ <A i
(/\ \‘Q\S\J -
. e
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
AEEH (AT FEAR X ARG KE £t

1 {T15-04000012 s NUT, FLYWHELL |
2 T15-04000011 TREHAE WASHER, FLYWHELL 1
3 |TRIS-05000700 T FLYWHBLL ASSY 1
4 |6B/T5783-M6x14 7~ f EHRNEx14 BOLT M6x14 2
S [oB/197.1-6 T4E6 WASHER 6 4
6 T85-01030006 LA (LIP"A" 1
7 TE15-05000100 b % 4 4 PULSER COIL ASSY 1
8§  |GB/T5783-N6x20 7~ RMOx20 BOLT M6x20 )
9 [T15-04000200 w4 B A C0TL, CHARGE 1
10 [F15-07000004 TR+ER SEMICIRCULAR KEY,FLYWHELL | 1
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ZHELR | #5244
PARTS NAME: | INTAKE

12
SN, PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
Gkl AR EEAR G %e it
1 [T15-04050000 # AR A INTAKE VALVE RETAINER ASSY | 1
1 |6B/197.1-6 T4 WASHER 6 5
3 |6B/T5783-M6x20 7~ A B 1M6x20 BOLT M6x20 3
4 |TE15-05010000 2 411 CARBURETOR ASSY 1
S |6B/T5782-M6x100 7~ A B 1Mox100 BOLT M6x100 )
6 [TASO F404 19-035 0% 835, 2x1.9 0-RING @35. 2x1. 9 1
7 [TE15-05000500 #AHFRAY SILENCER ASSY, INTAKE 1
8§ |cB/197.1-5 THES WASHER S p
9 |6B/T818-M5x30 TR LBRAMSX0 SCREW M3x30 )
10 |TE15-03000015 EHERRE RUBBER SHEATH 1
11 [TE15-03000014 BRTRHE ORIENTED BUSH, AIR CHOKE 1
12 [TE15-03000013 BRITE R HANDLE, AIR CHOKE 1
13 |6B/T823-M3x6 TR KK SCREW M3x6 6
14 |oB/193-3 BERES SPRING VASHER 3 6
15 |115-04050002 HE R E R LIMITATIVE PLATE, VALVE )
16 [T15-04030001 #HAR F PLATE, INTAKE VALVE 1
17 |T15-04050100 TERRNEARE RETAINER, INTAKE VALVE 1
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B

bt wiss

PARTS NAME:

CYLINDER & CRANKCASE




TR1SE it PAGE 20 OF 3¢
FURLH | Bh b Bl
PARTS NAME: CYLINDER & CRANKCASE
SN PART 0. DESCRIPTION DESCRIPTION QT RENARKS
5EEE  |RB4S AKX AR GED % 4t
1 |6B/T5783-M6x25 7 AR5 BOLT M6x23 4
1 GB/T97. 1-6 THES WASHER 6 23
3 |T15-04000004 TiEEE COVER, THERMOSTAT 1
4 |T15-04000003 TEEEY GASKET, THERMOSTAT 1
5 |T15-04000010 HiER THERMOSTAT 1
6 |GB/T5783-Mex16 7 fa b Mlex16 BOLT Méx16 6
7 |TE15-05000003 KEER COVER 1
§  |TE15-05000002 KE ST A GASKET 1
9 [T15-04000002 A AT G RNTx1x35 BOLT M7x1x33 11
10 [NGK BPR7HS-10 KILE SPARK PLUG )
11 [TE15-05000001 AhzE CYLINDER COVER 1
12 |T15-04000100 iYL GASKET, CYLINDER HEAD 1
13 |GB/T819. 1-M5x15 TR AT SCREW MSx15 1
14 |115-04010103 Hlikmt ANODE 1
15 |T15-04010200 i K 44 DRAIN TUBE ASSY )
16 [TE15-05040000 AL 41 CRANKCASE ASSY 1
17 [115-04000013 e EEC CLIP SPRING'C", OIL PIPE 4
18 [T15-04000005 El 5% 07x0). 5x212 HOSE @7x@2. 5x212 )
19 |6B/T5782-8x60 7~ A EM8x60 BOLT M8x60 6
20 |6B/197.1-8 THHES WASHER 8 6
20 |T15-04010202 b TUBE DRAIN 1
22 |F15-00000006 AL P0x1) DOWEL PIN @6x12 )
23 |TE15-00000005 KfE S GASKET, CRANKCASE 1
24 |T15-04010002 HAEHRA GASKET, EXHAUST QUTER COVER )
25 |T15-04010003 FENE INNER COVER, EXHAUST 1
26 |T15-04010501 #ANE OUTER COVER, EXHAUST 1
27 |6B/T5783-M6x30 7~ B Mox30 BOLT M6x30 13
28 {T15-04000006 F &% 910x95x300 HOSE |
29 [F15-04000005 i Tiks WATER TUBE ASSY 1
300 [T15-04010500 HANEAH OUTER COVER ASSY, EXHAUST 1
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TIHER | mHLEE
PARTS NAME: | CRANKSHAFT & PISTON




TRISE /Rt PAGE 10 0F 3%
FHMLAR | HHLEE
PARTS NAME: CRANKSHAFT & PISTON
SN. PART NO. DESCRIPTION DESCRIPTION (1Y REMARKS
$BH  |FHES EHAK () AT ER) % it
1 T15-04020107 dtihEt FPI 23036113 0L SEAL FPI 23136X13 |
Y| TI5-04020002 BATR PLATE, BEARING )
3 6205 LT R A 6205 BEARING 6203 3
4 T15-04020102 LR PIN, CRANKSHAFT )
) T15-04020106 5 LD SWING BLOCK D 1
6 T15-04020103 ERRER WASHER 4
7 T15-04020201 it CONNECTING RD )
8 T15-04020108 RetHA NEEDLE ROLLERBEARING )
9 11504020105 R TR0 SWING BLOCK C 1
10 |T15-04020300 EHITEA SEAL RETAINER ASST !
11 | TL5-04020104 D SVING BLOCK B I
12 |T15-04020101 A L SWING BLOCK A 1
13 | T15-04020000 S A CRANKSHAFT ROD ASSY 1
14 | TL5-04020001 kgl WASHER, ORIENTATION 1
15 [T15-04010402 AR 0 RING 1
16 |T15-04010403 A TR 15x384 0L SEAL A 25K3747 |
17 | F15-04000008 Bt 13405x6 0IL SEAL, FRAVEVORK )
18| TE15-05000601 WA TR HOUSING, OIL SEAL 1
19 |GB/T91.7-6 T4Ho VASHER 6 1
20 |6B/T5783-M6x16 NAER NoX16 BOLT M6X16 1
20 [ T15-04020205 LR WASHER, PISTON 4
20| T15-04020206 REOI13.8 (2 ROLLER NEEDLE @x13.8 (7 50
23 [F15-07020005 EEUNE CIRCLIP 4
24 | F15-07020006 EEH PIN, PISTON )
25 T13-04020202 E PISTON 1
26 |T15-04020207 EER PISTON RING 1 )
27 | T15-04020208 EER) PISTON RING 2 )
28 |T15-04020300 ERA PISTON ASST )
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B
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PARTS NAME:

FUEL

14
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FAEA MER4

PARTS NAME:  |FUEL

SN PART M. DESCRIPTTON DESCRIPTION QI RENIARES
2BEH  |R44S AR (X B4R %8 i

1 [cB/T6170-M8 AR NUT M8 1

2 |T15-04000023 e BRACKET, FILTER CUP 1

3 |GB/T97. 176 T4HES WASHER 6 )

4 |GB/T5783-M6x12 A B M6x1 BOLT Mox12 1

5 |F15-07080000 AR FILTER ASSY 1

6 |F15-07080001 EW R ELEMENT, FILTER 1

7 (B/T3452. 1~ 32, 5x1. 8 |JEMF % £/ ¢ 32. 5x1. 8 WASHER, CUP FILTER ¢ 32.5x1.8 | 1

8§ |F15-07080002 AT FILTER CUP 1

9 |F4-04000030 VLS T SPRING, FUEL PIPE'B" 4

10 [T15-030000006 W% ¢ 10x ¢ 5x300 PIPE, FUEL ¢ 10x ¢ 5x300 1

11 [TE15-030000016 WHEA O 10x 5x180 PIPE, FUEL"A" ¢ 10x ¢ 5x180 1

12 |TE15-03000009 Wb E L% SEAL 1

13 |6B/T5783-M6x20 7 81 MN6x20 BOLT M6x20 1

14 |F4=05000200 W 4 3L 0 4 FUEL PIPE TIE-IN ASSY |
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UMLK | gz

PARTS NAME: | STARTER

SN, PART 0. DESCRIPTION DESCRIPTION QT RENARKS
5BEH RS FHLH (X EHLHE 4z i
U [Fd-04130102 Rk COVER, HANDLE 1
1 [F4-04130100 B BF R4 START HANDLE ASSY 1
3 |P2s5-05160021 FHAEH DAMPER, HANDLE 1
4 |TE15-05030002 KT HE SEAL, FORTHY RUBBER 1
S |TEL5-05030200 EESE YL SUPPORT, STARTER 1
6 |TE15-05030004 7 EM6 NUT, SQUARE Mo )
7 |TE15-05030000 Fish B STARTER ASSY 1
8 [0B/T91-01. 6x18 Foéiel. 6x18 COTTER PIN, d6x8 1
9 |T15-04070004 W E4E WASHER, DETENT |
10 [T15-04070003 EEET RS ROCKER, DETENT TIGHTWIRE 1
11 [T15-04070002 W BA%E WREST SPRING, DELENT 1
12 |TE15-05030101 RAENT CASE, STARTER 1
13 |115-04070001 Lk DETENT )
14 |6B/15783-M6x20 7 A AM6x20 BOLT M6x20 3
15 [6B/T97.1-6 T4REo WASHER 6 ;
16 [F15-07130107 W HE SPRING, VOLUTE 1
17 |cB/1896-8 FofEs (IRCLIP 8 1
18 |F15-07130202 Bk PAWL, DRIVE |
19 |F15-07130002 FEEYTEE CLIP, PLATE 1
20 [F15-07130001 R ER PLATE, DRTVE 1
2 |6B/T5783-M6x16 7~ B RMox16 BOLT M6x16 1
20 |P4-04130013 BB RRY MEATUS, START ROPE )
23 |F15-07130205 Rt (94x1. T8n) START LINE !
M |F15-07130201 B WHELL, START-UP |
25 |F15-07130204 TR ER LINK, PAVL 1
26 |F15-07130203 S 2k 4 SPRING, TENSTON 1
27 |TB15-05030001 TRBE & SEAL 1
28 [6B/T5783-M6x30 7~ A ENEx30 BOLT M6x30 )
29 |TE15-05030003 ER& PIPE |




TELSE ¢ 3

PAGE 27 OF 38

TR | kA )
PARTS NAME: | ELECTRICAL 2

NN\

I\

g
-
S B
~ I8
SN PART 0. DESCRIPTION DESCRIPTION QI RENARKS
SBEH  |[RAES B4R AR %8 it
1 [6B/T5783-M6x30 A #M6x30 BOLT M6x30 )
2 |6B/97.1-6 THES WASHER 6 7
3o [P4-04120002 AR & DAMPER )
4 [TR15-05000300 RS C.D. I UNIT ASSY 1
S [F4-04120003 WE B4 BUSH, DAMPER )
6 [6B/T5783-Mox16 A RN6x16 BOLT Méx16 4
7 [136-04000023 %8 CLANP "B 1
§  [TEL5-05000006 BEATE BRACKET, IGNITION COIL 1
9 |6B/T5783-M6x10 g Nox10 BOLT M6x10 1
10 |F25-05000016 RAE % CLANP 1
11 [TELS-05000400 BEa A% [GNITION COIL ASSY |
12 |T85-01030006 REEFA CLAMP "A" 1
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REHH

PARTS NAME:

TOP COVLING ASSY
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FHELA | THEHHE
PARTS NAME:  [TOP COWLING ASSY
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SEEH RS EHAR () EEAR R %8 &

1 [TE15-06000000 VR TOP COWLING ASSY 1
) [TE15-06000008 NEZ COVER, TOP COWLING 1
3 |TELS-06000001 ME TOP COWLING 1
4 [115-06000003 i3 MARK 3 1

T15-06000004 b4 MARK 4 1
5 |6B/T818-M5x20 A A AT X0 SCREW M5x20 !
6 |0B/T97.1-5 T4RES VASHER § 4
7 |F4-06000006 g CUSHION, POTHOOK !
8 [F15-08000004 # POTHOOK !
9 [cB/1889. 15 A RS LOCKING NUT M5 4
10 [6B/T97.1-6 T4E VASHER 6 3
11 |6B/T5783-Méx16 A AERNx16 BOLT M6x16 3
12 [136-06000003 iEeRe! POTHOOK, FRONT 1
13 |6B/T818-M5x16 TR L EAMSx16 SCREW MSx16 )
14 [TE15-06000003 EEEEL SEAL, RUBBER 1
15 [115-06000002 ) MARK. 2 1
16 |T15-06000005 ) MARK § 1
17 |TE15-06000002 JECEL TS SEAL 1
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PARTS NAME:

CARBURETOR ASSY




TRISE M+t PAGE 31 OF 38
FHEAT | HBER
PARTS NAME: CARBURETOR ASSY
S PART 0. DESCRIPTION DESCRIPTION QI REVTARKS
5EEE  |RB4S AKX AR GED % 4t
1 [TEL5-05010000 B s CARBURETOR ASSY 1
2 |cB/T818-Mdx10 A AN SCREW Hdx10 4
3 |6B/T94. 14 RELRY SPRING WASHER ¢ 1
4 |TE15-05010003 [ PLATE 1
5 TE15-05010002 H GASKET 1
6 |6B/T818-M3x6 T L EAM3x6 SCREW M3x6 4
7 |6B/T94.1-3 WELES SPRING WASHER 3 4
§  [TE15-05010004 TR APRON, ACCELRATOR 1
9 [TE15-05010006 T 24T SCREW 1
10 [TRLS-05010007 Wi AT E SPRING 1
11 |TB15-05010019 3401 SCREW, AIR ADJUSTING |
12 |TE15-05010003 SHEBATHE SPRING, AR ADJUSTING 1
13 |TE15-05010100 TR ACCELERATOR BAR ASSY 1
14 |TE15-05010103 I TEHFHE SPRING, SWING LINK 1
15 |TE15-05010101 WTEFHE BUSH, SWING LINK 1
16 [TE15-05010102 Bt WASHER )
17 |6B/1896-4 FrodEd CIRCLIP ¢ )
18 |TB15-05010203 BHEE SPRING, SWING LINK 1
19 |TE15-05010202 BHH% BALL, SWING LINK |
20 [6B/T897. 2-22X10 PR ERAREARZO10  [PIN 6210 |
2 |TELS-05010004 LR ARM 1
22 |TE15-05010008 BRI 2474 3k TIE-IN, CONNECTION ROP 1
23 |TELS-05010205 A RE=Y APRON, ATR CHOKE 1
24 |TEIS-05010001 b ERE CARBURETOR, BODY !
25 [TRI5-05010013 kS SPRING, NEEDLE VALVE |
26 [TE15-05010012 H17 NEEDLE VALVE |
27 |TE15-05010010 % NOZZLE, MAIN |
28 |TE15-05010020 SEEL JET, AIR ADJUSTING 1
29 [TE15-05010009 T RUBBER (AP 1
300 |TEIS-05010011 IEH MAIN, JET 1
31 [TE15-05010201 R4 LINK, CHOKE 1
32 [TE15-05010014 BT PIN, FLOAT 1
33 |6B/T818-Mdx8 TR LB SCREW H4x8 |
34 |TE15-05010015 BF FLOAT l
35 |TE15-05010016 (8 GASKET 1
36 |TE15-05010300 AR B 0IL CUP ASSY 1
37 (6B/T818-Mdx14 TFEE KT SCREW Mdx14 4
33 |TE15-05010301 WARAR CUP, BODY 1
39 |TE15-05010017 HOlRAT % 34 GASKET |
40 |TE15-05010018 k4T BOLT, DRAIN 1
41 {T15-04060302 Wi LRE UPPER DIAPHRAGM, FOEL PUMP | 1
40 |T15-04060303 Wb R a4 GASKET 1
43 |6B/T6170-M3 ARG NUT M3 2




TRISE M+t PAGE 31 OF 38
FHEaf | hBaR
PARTS NAME: CARBURETOR ASSY
SN PART 0. DESCRIPTION DESCRIPTION QT REVARKS
5E5H  |[EHES AKX AR GED % 4t
44 |T15-04060304 S FUEL PUMP SHELL 1
45 |T15-04060305 B UNILATERAL PLATE )
46 |6B/T818-M3x5 T F R LB AM3S SCREW M3x5 )
47 |115-04060307 MR TRE LOWER DIAPHRAGY, FUEL PMP | 1
48 |T15-04060308 MaRT = LOVER COVER, FUEL PUMP 1
49 |6B/T818-M4x22 + A L ATMdx0) SCREW Mdx22 4
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KAt | WA
PARTS NAME: | FUEL TANK

SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
pEEE | 2o RELH (B EELH D) %8 i

T {F15-09000000 WEER 0IL TUBE ASSY 1

) [F15-10000000 il ks FUEL TANK ASSY 1

3 |F15-10010000 W Ean COVER ASSY, FUEL TANK 1

4 |6B/T818-2000 IEziE 2 S SCREV , PAN HEAD 4

5 |GB/T97.1-85 THES WASHER 4

6 [F15-10020000 WHE TR OLEOMETER ASSY 1

7 [F15-10000003 g GASKET 1

g |F15-10000002 e i STRATNER I

9 |F15-10000001 AR FUEL TANK 1
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FAMELH | WEL (BEEE)
PARTS NAME: | APPENDIX 1 (REPAIR KIT)

-

DESCRIPTTON

S. PART NO. DESCRIPTION q REVARKS
5BEH BT FELH(EX) B4R (FEX) HE i

1 [T15-04000003 SRR GASKET , THERMOSTAT 1

) |TE15-05000002 KEERE 4 GASKET, HEAD COVER 1

30 (T15-04000100 HkEA4 GASKET, CYLINDER HEAD 1

4 |T15-04020107 33 $23x36x13 0IL SEAL 23x36x13 1

5 T15-04020002 WAEN PLATE, BEARING COVER 2

6 |T15-04020001 o4 i WASHER, ORIENTATION |

T |T15-04010402 WA HOEE 0-RING 1

8§ |T15-04010403 HHEEREEA 25K38K7 OIL SEAL"A" 25X38X7 1

9 [F15-04000008 B OIL SEAL , FRAMEWORK )

10 [JASO F404 19-035 [0 @35, 2x1.9 0-RING @#35. 2x1. 9 1

11 |T15-04010002 BE 2R GASKET , EXHAUST COVER )

12 |T15-00000005 R A5 4 GASKET , CRANKCASE 1
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FRELR | IR (BEER)
PARTS NAME: APPENDIX 2 (REPARE KIT)
SN, PART 0. DESCRIPTION DESCRIPTION qm REVARKS
sEED  |RB4S E45 (530 AR K& i
1 | TBI5-02010002 5 B A GASKET, BXHAUST PIPE 1
) |TEI3-02000012 HASE BT 4 GASKET, EXHAUST MANIFOLD | 1
3 | TEI5-02000013 KEERE DAMPER, WATER SEAL 1
4 TE15-04000013 KETEHE SEAL |
5 |TELS-04000011 KRR INNER SHELL, VATER PUMP 1
6 |TE15-04000200 LSSk THPELLER 1
7 TE15-04000007 HERE 2 GASKET, OUTER PLATE 1
§  [TE15-0400009 HER OUTER PLATE 1
9 |TE15-0400008 WHEH COVER, 1L SEAL 1
10 |F15-06020003 I35 #20x30x6 0IL SEAL, DRIVE SHAFT ) 20X30%6
11 [TE15-04010004 FA OB SEAL 1
12 | TE15-04010002 T5 3h B e GASKET 1
13 |TB15-04000003 KERKE SEAL 1
14 |F15-06080002 AT E0R EA 0-RING 1
15 |F15-06080003 KT EE0RED 0-RING 1
16 F15-06080004 ¥ % B 1 7x30x6 0IL SEAL )
17 [F4-03000024 FHAmEE Y GASKET 3




TBISE A F 1 PAGE 37 OF 38

A | RHERBER

NAME: PART CATALOGUE INDEX 1

FHKT N&/F5 FHRT A& K5 FHRS &5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO.

F15-00000006 512 F15-10010000 333 T15-04010403 22-16
F15-01010006 219 F15-10020000 336 T15-04010501 20-26
F15-01010102 2-15 F25-01010102 2-16 T15-04020000 2213
F15-01010104 2-4 F25-04000007 14-22 T15-04020001 22-14
F15-01010305-3 21 F25-05000016 27-10 T15-04020002 22-2
F15-01010401 3-54 F25-05160021 26-3 T15-04020101 22-12
F15-01010402 3-50 F4-01010003 2-18 T15-04020102 22-4
F15-04000005 20-29 F4-01010005 2-17 T15-04020103 22-6
F15-04000008 2217 F4-01050003 3-52 T15-04020104 22-11
F15-05000009 10-14 F4-01090006 7-25 T15-04020105 229
F15-05000022 10-3 F4-01090007 7-24 T15-04020106 22-5
F15-05000023 10-4 F4-01090200 7-15 T15-04020107 22-1
F15-05000035 12-3 F4-01090401 10-17 T15-04020108 228
F15-06000009 15-58 F4-03000023 14-33 115-04020200 2210
F15-06000010 14-36 F4-03000024 14-34 T15-04020201 227
F15-06000011 15-59 F4-04000002 27-3 T15-04020202 22-25
F15-06000012 15-60 F4-04000003 215 715-04020205 2221
F15-06000013 14-14 F4-04000030 24-9 T15-04020206 222
F15-06000015 16-14 F4-04120100 262 T15-04020207 22-26
F15-06000016 16-17 F4-04130013 26-22 T15-04020208 22-21
F15-06000020-1 15-56 F4-04130102 26-1 T15-04020300 22-28
F15-06010000 15-38 F4-05000200 24-14 T15-04030001 12-22
F15-06020002 14-16 F4-06000006 297 T15-04030003 12-23
F15-06020003 14-15 GB/T276-6005 15-48 T15-04030004 12-24
F15-06070001 15-44 NGK BPR7HS 20-10 T15-04030006 12-27
F15-06070002 15-43 NSK F1420 14-20 T15-04050000 18-1
F15-06070003 15-40 NSKF1712 1553 T15-04050001 18-16
F15-06070004 15-39 NSK HR30205J 15-37 T15-04050002 18-15
F15-06070005 15-41 T15-00000006 5-22 T15-04050100 18-17
F15-06070006 15-42 T15-01020003 10-18 T15-04060302 31-41
F15-06070007 15-45 T15-01020300 7-20 T15-04060303 3142
F15-06080000 15-55 T15-01020301 7-17 T15-04060304 32-44
F15-06080001 15-52 T15-01020302 7-18 T15-04060305 32-45
F15-06080002 15-50 T15-01020303 7-21 T15-04060307 3247
F15-06080003 15-51 T15-03000006 24-10 T15-04060308 3248
F15-06080004 15-54 T15-03000013 18-12 T15-04070001 26-13
F15-06080005 15-46 T15-04000002 20-9 T15-04070002 26-11
F15-06080006 15-47 T15-04000003 20-4 T15-04070003 26-10
F15-07000004 17-10 T15-04000004 203 T15-04070004 26-09
F15-07000016 1213 T15-04000005 20-18 71506000002 2915
F15-07000200 17-7 T15-04000006 20-28 T15-06000005 29-16
F15-07020005 2223 T15-04000010 205 T20-01000010 7-3
F15-07020006 22-24 T15-04000011 17-2 T20-01000011 7-2
F15-07080000 24-5 T15-04000012 17-1 T20-01000012 76
F15-07080001 24-6 T15-04000013 2017 T20-04000008 10-12
F15-07080002 24-8 T15-04000014 12-26 736-01010325 2-26
F15-07130001 26-20 T15-04000019 12-14 T36-01010326 2-28
F15-07130002 26-19 T15-04000020 12-16 T36-04000023 21-1
F15-07130107 26-16 T15-04000021 12-5 T36-06000003 2912
F15-07130201 26-24 T15-04000022 12-17 T85-01010003 2-22
F15-07130202 26-18 T15-04000023 24-2 T85-01030006 2712
F15-07130203 26-26 T15-04000100 20-12 T85-01030006 17-6
F15-07130204 26-25 T15-04000200 179 TE15-00000001 5-26
F15-07130205 26-23 T15-04000800 12-19 TE15-00000002 5-21
F15-08000004 29-8 T15-04010002 20-24 TE15-00000003 5-25
F15-09000000 3341 T15-04010003 20-25 TE15-00000004 10-15
F15-10000000 332 T15-04010103 20-14 TE15-00000005 20-23
F15-10000001 339 T15-04010200 20-15 TE15-01000001 5-15
F15-10000002 338 T15-04010202 20-21 TE15-01000002 516
F15-10000003 37 T15-04010402 22-15 TE15-01000003 517
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A FHEFREX 1
NAME: PART CATALOGUE INDEX 2

FHRT &5 KT Ra/F% FHRF &/F5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/N.
TE15-01000004 5-18 TE15-02010002 96 TE15-05010005 31-12
TE15-01000005 7-4 TE15-02010003 97 TE15-05010006 319
TE15-01000006 7-7 TE15-03000001 10-13 TE15-05010007 31-10
TE15-01000007 7-8 TE15-03000002 10-16 TE15-05010008 31-22
TE15-01000008 5-20 TE15-03000003 126 TE15-05010009 31-29
TE15-01010001 2-24 TE15-03000004 121 TE15-05010010 31-27
TE15-01010002 240 TE15-03000005 1212 TE15-05010011 3130
TE15-01010003 221 TE15-03000006 12-8 TE15-05010012 31-26
TE15-01010004 25 TE15-03000007 12:5 TE15-05010013 31-25
TE15-01010005 2-36 TE15-03000008 1210 TE15-05010014 31-32
TE15-01010006 2:35 TET5-03000009 212 TE15-05010015 31-34
TE15-01010007 212 TE15-03000010 10-2 TE15-05010016 3135
TE15-01010100 3-56 TE15-03000011 10-5 TE15-05010017 31-39
TE15:01010101 2-39 TE15-03000012 10-7 TE15-05010018 31-40
TE15-01010200 3-55 TE15-03000013 18-12 TE15-05010019 31-11
TE15-01010201 28 TE15-03000014 18-11 TE15-05010020 31-28
TE15-01010301 225 TE15-03000015 18-10 TE15-05010100 3113
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TE15-01010308 3-49 TE15-04000006 14-29 TE15-05010204 31-21
TE15-01010309 241 TE15-04000007 14-10 TE15-05010205 31-23
TE15-01010310 347 TE15-04000008 14-12 TE15-05010300 31-3
TE15-01010311 242 TE15-04000009 14-11 TE15-05010301 3138
TE15-01010312 243 TE15-04000011 14-8 TE15-05020001 12-25
TE15-01010313 3-44 TE15-04000012 147 TE15-05030000 26-7
TE15-01010314 26 TE15-04000013 14-3 TE15-05030001 26-27
TE15-01010315 23 TE15-04000074 142 TE15-05030002 26-4
TE15-01010316 27 TE15-04000015 14-6 TE15-05030003 26-29
TE15-01010317 22 TE15-04000016 16-3 TE15-05030004 26-6
TE15-01010318 2-30 TE15-04000017 16-4 TE15-05030101 26-12
TE15-01020001 51 TE15-04000018 15-57 TE15-05030200 26-5
TE15-01020002 514 TE15-04000021 16-13 TE15-05040000 20-16
TE15-01020100 71 TE15-04000022 16-8 TE15-06000000 29-1
TE15-01030001 75 TE15-04000100 14-31 TE15-06000001 293
TE15-01030002 7-12 TE15-04000200 14-9 TE15-06000002 2917
TE15-01030003 7-14 TE15-04000301 1413 TE15-06000003 29-14
TE15-02000001(L/S) 9-14 TE15-04010000 14-18 TE15-06000008 292
TE15-02000001L-1 9-21 TE15-04010002 14-21

TE15-02000002 9-17 TE15-04010003 14-24

TE15-02000003 9-12 TE15-04010004 14-23

TE15-02000004 9-11 TE15-04010005 14-25

TE15-02000005 9-10 TE15-04020000 16-15

TE15-02000006 54 TE 1505000001 20-11

TE15-02000007 5-8 TE15-05000002 208

TE15-02000008 57 TE15-05000003 20-7

TE15-02000009 513 TE15-05000006 27-8

TE15-02000010 510 TE15-05000300 274

TE15-02000011 9-21 TE15-05000400 27-11

TE15-02000012 9-13 TE15-05000500 187

TE15-02000013 16-1 TE15-05000601 2218

TE15-02000014 16-2 TE15-05000700 17-3

TE15-02000015 92 TE15-05010000 18-4

TE15-02000016 9-18 TE15-05010001 31-24

TE15-02000017 9-19 TE15-05010002 315

TE15-02000100 56 TE15-05010003 314

TE15-02010001 95 TE15-05010004 318
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